Factory : W-60 (B), 61 (B), 62 (B),

i
‘_:—_Ez Aar ti Drugs leltEd 71 (B), 72 (B), 73 (B), M.L.D.C,, Tarapur,

Tal. - Palghar, Dist. Thane - 401 506. (MH)

Manufacturers of : Bulk Drugs & Chemicals Tel.: 77570 03783
E-mail : adlw61@aartidrugs.com

27 Jun, 2024

To,

Sub-Regional Officer,

MIDC Office Building, Boisar Station,
Post Taps, Tarapur, Dist. Palghar.

Ref.: Environmental Clearance letter no. SEAC-2016/CR-20/TC-2 dated 6" February 2017, granted by
SEIAA, Govt. Of Maharashtra.

Sub_: Submission of Consolidated EC compliance report for Aarti Drugs Ltd., for proposed
expansion project for manufacturing of Active Pharmaceutical Ingredient & Intermediate
products at Plot No. W-60(B), 61(B), 62(B), 71(B), 72(B), 73(B), MIDC Tarapur, Palghar
[...]
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, I, lll & IV annexed to this order:

1. The consent to renewal is granted for a period up to 31/01/2028

2. The capital investment of the project is Rs.6.0 Crs. (As per C.A Certificate
submitted by industry Existing Rs. 4.94 Crs + Expansion Rs. 1.06 Crs.)

3. Consent is valid for the manufacture of:

Sr Existing Proposed

No Product Quantity Quantity Total UOM

Products
1 |ACECLOFENAC (MCA ROUTE) 15 -5 10 (MT/M
2 |[OR] ACECLOFENAC (CAC ROUTE) 12 0 12 (MT/M
3 |[OR] TICLOPIDINE HCL 5 0 5 |MT/M
4 [[OR] DICLOFENAC SODIUM 15 0 15 [MT/M
5 |[[OR] DICLOFENAC POTASSIUM 10 0 10 (MT/M
6 [[OR] PIOGLITAZONE HCL 2.7 0 2.7 |MT/M
7 |[OR] Fluconazole 0 2 2 |MT/M

. pm
/QMS.PO6_F02/00 Page 1 of 13



Sr

Product

Existing Proposed

Total UOM

No Quantity Quantity
8 |[[OR] Teneligliptin 0 13 13 |[MT/M
9 [OR] Vildagliptin 0 5 MT/M
Potassium Chloride 9 MT/M
10 |Tolnaftate 3 0 MT/M
11 [[OR] Celecoxib 25 0 25 |MT/M
12 [[OR] Moxifloxacin Hydrochloride 0 4 4 |MT/M
13 |Ornidazole (Oil Base) 40 0 40 |MT/M
14 |[OR] Secnidazole 10 0 10 [MT/M
15 |[OR] Itraconazole 15 0 15 [MT/M

( From above products any one in a group 1 from Sr. No. 1- Sr. No. 9 can be produced
in @ month, any one in group 2 from Sr. No. 10 to Sr. No. 12 can be produced in a
month and any one in a group 3 from Sr. No. 13 to Sr. No. 15 can be produced in a
month. The total production quantity shall not exceed 80 MT/M.)

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr — Permitted .
No Description (in CMD) Standards to Disposal Path
Strong stream 0.66 CMD
As per Schedule- | vaporated in MEE installed
1. |Trade effluent 9.90 | 0 at T-150 and remaining
treated weak stream 9.24
CMD connected to CETP
2. |Domestic effluent 5 As per Schedule- |Soaked in soak pit
I

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack Description of stack/ Number of Standards to be
No. No. source Stack achieved

1 S-1 Boiler (4 TPH) 1 As per Schedule -l

2 S-2 D.G. Set (500 KVA) 1 As per Schedule -l

3 S-3 D.G.Set (320 KVA) 1 As per Schedule -II

4 S-4 Process Reactor Vent 1 As per Schedule -II

6. Non-Hazardous Wastes:

z; Type of Waste Quantity UoM Treatment Disposal
Sale to Brick
o 120 |Kg/bay|Sale Manufacturer
2 |Uncontaminated Drums | 300 [No/M |Sale zglriyto authorized

/QMS.PO6_F02/00

pm Page 2 of 13



10.
11.

12.

/QMS.PO6_F02/00

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

z; Category No./ Type Quantity UoM Treatment Disposal
Preprocessing / gzéﬁgoriczeesjor through
1 |28.2 Spent catalyst 610 |Kg/M| Coprocessing / P
Incineration reprocessor
/CHWTSDF
Preprocessing / gg;ﬁgifzeesjor through
2 |28.3 Spent carbon 1714 |Kg/M| Coprocessing /
Incineration Preprocessor /
CHWTSDF
35.3 Chemical sludge Preprocessing / Co—pro;essor through
: Authorized
3 |from waste water 300 Kg/M| Coprocessing / P
treatment Incineration reprocessor /
CHWTSDF
28.6 Spent organic « Sale to authorised
4 solvents 42957 |Kg/M Recycle party / CHWTSDF

28.1 - Process
Residue (Sodium
5 [Hypochlorite Solution | 13457 |Kg/M Recycle*
generating from
Fluconazole only)

Sale to authorised
party / CHWTSDF

28.1 - Process
Residue (Spent HCL
6 |Solution generating 840 Kg/M Recycle*
from Fluconazole
only)

Sale to authorised
party / CHWTSDF

(* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016.)

Conditions under Plastic Waste Management Rules, 2016 (Notification dtd.
18/03/2016):
Sr No Type of Waste Quantity UoM Disposal Path

1 Plastic Bags 150.00 No/D Sale to authorized party

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

pm

Page 3 of 13



13.

14,

15.

16.

17.
18.

19.

20.

21.

/QMS.PO6_F02/00

The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof.

This Consent is issued subject to an order passed or may be passed by Hon’ble NGT in
application no. 1038/2018 in the matter of CEPI.

The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2016iCR-20/TC-2 dtd 06 Feb 2017 and ensure display /upload of
six-monthly compliance monitoring report on their official website.

The industry shall ensure connectivity of continuous online monitoring system to the
Board server & data to be transmitted directly from Data Logger to the Board server.

Industry shall comply the Boards Circular dtd. 05.02.2020 for use of cleaner fuel.

The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

This consent is issued pursuant to the Minutes of the 1st Technical Committee meeting
under change in product-mix held on 26.04.2023. This Consent is issued based on self
assessment of Pollution Load submitted by you in Board’s prescribed format and
Certificate of “No Increase in pollution load” issued by M/s. Goldfinch Engineering
Systems Pvt. Ltd. on 18.04.2023. If any violation and / or submission of misleading
information are noticed, then the consent issued under MoEF & CC Product Mix Circular
dtd. 14.12.2006 will stand automatically cancelled and you have to follow the
procedure of EIA Notification, 2006 and Amendments thereof for obtaining
environmental Clearance.

This consent is issued with overriding effect to the consent to operate accorded by the
Board vide no. Formatl.0 /AST /UAN No0.0000154535/ CR/ 2303001119, dated
16.03.2023 valid upto 31.01.2028.

The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

. This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

%ffikfj%(]fj’__‘l Signed by: Dr. J.B.Sangewsr '
E:il):‘lf?g; Assistant Secretary ['Tec_l_ni;i:c'al)
7ad962c3| Forand on behalf of 4 7
385b2587| Maharashtra Pollittion Control Board
e506520c ...

a7375480| ast@mpcbgovin

O0c75c746| 2023-06-01 -_16:4_3:05 IST

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 25000.00 |TXN2203002474 17/03/2022|0nline Payment

2 15000.00 [TXN2305003919 26/05/2023|Online Payment
3 50000.00 |TXN2305003913 26/05/2023|Online Payment

(This consent is issued with overriding effect to the consent to operate
accorded by the Board vide no. Format 1.0 / AST /UAN No.0000154535/ CR/
2303001119, dated 16.03.2023 valid upto 31.01.2028.)

pm

Page 4 of 13



Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

. pm
/QMS.PO6_F02/00 Page 5 of 13



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 0.66 CMD - Treatment system comprising of
Primary (Collection tank) . followed by Multi effect evaporator with design
capacity of 360 CMD. The MEE condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 9.24 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Bio tower), Tertiary
(Pressure sand filter, Activated carbon filter) .

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

Limiting concentration not to exceed in mg/I,

Parameters

except for pH

(1) |pH 6.0 -8.5

(2) |BOD (3 days 27°C) 30

(3) |COD 250

(4) |[TSS 100

(5) |Oil & Grease 10

(6) |TDS 2100

(7) |TAN 50

(8) |Phenolic Compounds 1

C] The partly treated effluent strong stream effluent 0.66 CMD shall be sent to MEE
provided at sister concern unit located on plot No. T-150 & treated weak stream
effluent 9.24 CMD shall be send to CETP through drainage line provided by MIDC
for further treatment and disposal after confirming above standards. In no case,
effluent shall find its way on land for gardening and outside factory premises.

D] The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system. Industry
shall comply with direction issued to CETP on 22.01.2021, regarding installation
of two-way SCADA, Auto-sampler, Non-Return Valve (NRV) with positive discharge
to CETP chamber.

E] Industry shall transport the trade effluent by providing dedicated effluent
carrying authorized tanker equipped with GPRS. Also, industry shall submit the
GPRS details along with manifest copies quarterly to the Board office.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 5 CMD of sewage.

. pm
/QMS.PO6_F02/00 Page 6 of 13



3.

4.

5.

6.

/QMS.PO6_F02/00

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 48.00
or boiler feed

2. Domestic purpose 7.00

3 Processing whereby water gets polluted 10.80

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 1.00

The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

pm

Page 7 of 13



1.

/QMS.PO6_F02/00

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:

APC System Stack Type Sulphur

S’f’ack Source provided/pro Height(in of Content(in Pollutant Standard
o.
posed mtr) Fuel %)
50
. Coal TPM Mg/Nm3
S-1 | Boiler Stack 30.00 125 0.5 30
Kg/Hr
g S02 Kg/Day
50
. HSD TPM 3
Mg/Nm
52 |D.G.Set| Acoustic 12.00 50 1.0 o
Enclosure 24
Ltr/Hr S02
Kg/Day
50
. HSD TPM 3
Mg/Nm
53 |D.G.Set EAnCCCI’ngrCe 12.00 30 i o
Ltr/Hr 502 14.4
Kg/Day
Process -0 - . . 35
S4 1 Vent Scrubber 10.00 NA-- - Acid Mist Mg/Nm”

(D.G Set stack height shall be above roof of building)

The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

The applicant shall operate and maintain above mentioned air pollution control system, so
as to achieve the level of pollutants to the following standards:

Parameters Standards (unit)
Total Particulate Matter Not to exceed 50 mg/ Nm3

The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

Solvent Management shall be carried out as follows:

a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

¢. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time so as to achieve more than 97% overall recovery

d. Solvents shall be stored in a separate space specified with all safety measures.

e. Proper earthing shall be provided in all the equipment’s, wherever solvent handling is
done.

Page 8 of 13



f.  Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with Water
/ chilled water / Brine circulation.

h. Fugitive emissions shall be controlled at 99.95% with effective chillers.

i.  Solvent transfer shall be through pump.

j. Metering and control of quantities of active ingredients to minimize wastes.
k. Use of automatic filling to minimize spillage.

l.  Use of close feed system into batch reactors.

m. Venting equipment through vapour recovery system.

SCHEDULE-III
Details of Bank Guarantees:

Sr Consent
: (C2E/ Amt of BG Submission Compliance Validity
e C20 Imposed Period AT Y Period Date
/C2R)
Towards
Renewal of Existing to be compliance of
1 [ Consentto | 1,00,000/- extegded consent Continuous 31.07.2028
Operate condition and O
and M of PCS

**Existing BG obtained for above purpose if any, may be extended for period of
validity as above.

BG Forfeiture History

Amount of . . Amount of Reason of
Consent Submission Purpose

(C2E/C20/C2R) . Period of BG

:{c} BG
Forfeiture Forfeiture

Srno.

BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned

NA

/QMS.PO6_F02/00 Page 9 of 13



SCHEDULE-IV
General Conditions:

1. The waste generator shall.-

a) take steps to minimize generation of plastic waste and segregate plastic waste at source
in accordance with the Plastic Waste Management Rules, 2016 or as amended from time
to time.

b) not litter the plastic waste and ensure segregated storage of waste at source and
handover segregated waste to urban local body or gram panchayat or agencies
appointed by them or registered waste pickers’, registered recyclers or waste collection
agencies;

2. All institutional generators of plastic waste, shall segregate and store the waste generated